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ongenital absence of one or both cruciate lig
regarding this abnormality.

unents is a rare event, and little literature exists
Patients with this condition often have associated anomalies, This

study looked at 6 subjects with congenital abnormalities often associated With absence of (he

cruciate ligaments. The subjects were followe
Presents results of congenital absence of the cruciate i

living.

d by a questionnaire and knee examination.

This paper

gaments on knee instability and activities of daily

Congenital absence of one or both of
the cruciate ligaments is an uncommon oc-
currence, and has been only sporadically re-
ported in the literature. Most reports are in

association with a congenitally short femur
or other abnormality, such as congenital dis-
location of the knee. A study by Giorgi (1956)
looking a morphologic variations in the jn-
tercondylar eminence of the knee contained
the first mention of congenital absence of the
Cruciates: one case showed total aplasia of the
intercondylar eminence. w hich Giorgi attrib-
uted to a congenital lack of the cruciates. A
study by Katz et al (1967) reported a relation-
ship between congenital cruciate ligament
anomalies and congenital dislocation of the
knee. This study was the first to report con-
firmed congenital absence of the crucjate liga-
ments. Since then, it has been reported in as-
sociation with a number of congenital abnor-
malities, [3-8]. Congenital absence of one or
both cruciates s usually detected during ex-
amination for a S€parate abnormality, such as
congenital dislocation of knee, [2], or prepa-
ration for Icg—lcnglhening procedures, [3].
During clinical analysis for the presenting
abnormality, ipsilateral instability of the knee
is noted, with tollow-up tests revealing
cruciate ligament insufficiency. This study is
intended to add to the existing base of reported
cases of congenital absence of one or both
Cruciate ligaments.
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Using resources at the IWK Grace
Health Centre Orthopaedics Clinic. 3 list of
patients with possible congenital absence of
the cruciate ligaments was compiled. These
subjects all had associated abnormalities that
are often linked to congenital absence of the
cruciate ligaments, such as fibular hemimelia
and proximal femoral focal deficiencies, A
total of 9 patients were identified as having
congenital abnormalities associated with con-
Zenital absence of the cruciate ligaments, Two
of these patients lived a significant distance
away and could not be obtained for examina-
tion purposes,
reached: this left 6 subjects with possible con-
genital absence of the cruciate ligaments. The

and 1 patient could not be

subjects were relatively young, ranging in age
from 7to 24 years old. Each subject was asked
a series of questions and had his or her knee
examined. This was in an effort to clinically
determine the Presence or absence of the
cruciate ligaments and. if absent, any effects
this may have had on the subject. The ques

tions included 7he Knee Society clinical rat

INg system [10] as well as some questions re-
garding any impact the patient’s knee might
have had on the subject’s life and/or actiy ity
levels, associated abnormalities and previous
treatments. Each subject signed an informed
consent form prior to any investigations
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ment is absent, subjects exhibit positive posterior dmwcr.\-igm_
[3][81(9]. Of the 6 subjects examined, four hagd Posterior
drawer tests of less than 5 mm deviation, and (we had devig.
tions of 5 - 10 mm. There were five subjects with anterior
drawer tests of 5-10 mm deviation and one With a deviagiop
of greater than 10 mm. Five subjects also had Lachman teggg
of 5-10 mm deviation and one had a deviation of Jess than 5
mm. Five of the six subjects had a POsitive pivot shif. All
six subjects had normal range of motion for the knee in ques-
tion, and 4 of the 6 had less than 5 degrees of mediolaterg|
laxity (the other 2 had 6-9(),

In the majority of cases reported with congenital gh-
sence of the cruciate ligaments, subjects had no complaints
of instability, and even subjects in whom the knee gives way
more than once a week are active, Despite the clinically up-
stable knee, subjects are frequently involved in sports ang
other strenuous activities with no difficulties, unless precipi-
tated by an associated abnormality, [3-6]. In agreement with
this, none of the 6 subjects investigated claimed (o have any
problems with regards to knee stability, and 4 subjects were
active in athletics, with no limitations. The remaining 2 sub.

Jects were active in sports, but found that other factors Jjm.-
m ited their participation (prosthetic devices and ank]e deform-
ity). None of the subjects felt that their knee affected their

The limited amount of literature regarding absence of daily living, nor did any subject find any limitation in walk-
the cruciate ligaments indicates the relative rarity of this con- ing or stairs. Two subjects mentioned occasional discomfort,
dition. As well, there were only 9 patients who were sus- although neither would refer to it as pain. One subject men.-
pected of congenital absence of one or both cruciate ligaments  tioned that she thought her knee may have “given way™ once,
in a database of approximately 13000 patients spanning 3 years byt that it was of No consequence for her. Another mentioned
at the IWK Grace Health Centre Orthopaedics Clinic. From  that her knee had locked, but that once again the subject did
the literature, the most commonly associated abnormalities not feel that it had interfered with her life. A summary of the
were congenital knee dislocation and congenital leg-length  patients scen during this study is contained in Table I1. It is
discrepancies, [2-8]. Table | contains specific conditions that interesting to note that although none of the subjects had in-
have been reported in cases with congenital absence of the tact knees according to objective evaluation, they all had com-
cruciate ligaments. plete function (both values are out of one hundred).

Radiographic findings can be quite useful in differen-
tiating between congenital absence and traumatic effect. Ra-
diographic changes in the subjects missing one or both cruciate
ligaments can include- hypoplasia of the intercondylar tuber-
cles (lateral for anterior cruciate; medial for posterior cruciate),
[31[4][6]; hypoplasia of the femoral condyles (medial for an-
terior cruciate: lateral for posterior cruciate), [4-6]; tarsal coa-
lition, [6]: and hypoplasia to aplasia of the intercondylar emi-

Abnormal laxity of the knee js noted upon clinical
examination of a subject with congenital absence of one or
both cruciate ligaments. [3-6]. Subjects with absent anterior
cruciate ligaments show Positive anterior drawer and Lachman
tests, [3-5](9], medial lateral translational instability,
[41[6][7](9]. and possible habitual subluxation of the tibia in
extension, [4][6]. In cases where the posterior cruciate liga-
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Figure | - R

nence and corresponding adjustment in the shape of the inter-
condylar fossa, [31[4][6][8]. Hypoplasia of the lateral femo.-
ral condyles has also been accompanied by a valgus deform-
ity, [6]. As well, there have been reports of patellar hypopla-
sia and absent or hypoplastic tibia being associated with ab-
sence of the anterior cruciate ligament [3][4]. Note that while
any of the above radiographic changes may occur, they may
also accompany each other or not be present at all. Figure |
presents a sample knee radiograph from this study. In the
image, radiographic changes in the affected (right) knee are
evident. Note in particular the hypoplasia of the intercondy-
lar eminence and intercondylar groove,

The long-term effects on knees of patients with con-
genital absence of the cruciate ligaments are not completely
known [3-5]. The largest concern is whether or not patients
will develop the degenerative changes seen in patients who
have suffered acute cruciate rupture [3-5]. This is particu-
larly intriguing in that a study by Johansson and Aparisi (1983)
contained data on a sixty year old patient with congenital ab-
sence of the anterior cruciate ligament who exhibited no sig-
nificant osteoarthritis. As well, an autopsy performed on an
81 year old male with congenital absence of the cruciate liga-
ments and a ring meniscus showed no arthritic changes, sig-
nificant at age 80 [31[5](8]. It has been postulated that the
meniscus rather than the anterior cruciate ligament is a better
prognosticator of degenerative joint disease. [3]1(5], and that
ring meniscus may be a developmental change attempting to
provide more stability [5]. As well, the authors of a study in
which 5 patients complained of their knee gIving way more
than once a week, [4], have suggested that this might lead to
the development of degenerative changes similar to those seen
in adults who have suffered acute ligamentous disruptions;

T

adiograph of subject with suspected absence of ACL and PCL.

however, this was only an assumption at the time of their study,
Further long term studies are needed to evaluate this area.
The current study cannot comment on long term effects be-
cause of the young age of the subjects.

Congenital absence of the cruciate ligaments is a rela-
tively rare condition usually associated with other abnormali-
ties. The majority of subjects suffer no ill effects in the short
term, and are often active, with no difficulties or restrictions
arising from the absence of the cruciate ligament(s). Patients
don’t have the same demand on the knee because of associ-
ated abnormalities, but they do function at a high level. Al-
though these patients are not elite athletes, many engage in
competitive sport as associated abnormalities permit. For
example. one young male plays in the area hockey league.
and the females in their twenties engage in recreational soc-
cer and volleyball. These characteristics are found in both
the literature and the results of this study. Finally, due to the
dearth of information currently available, further work in de-
termining the long term effects of congenital absence of the
cruciate ligaments is indicated.
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(amiodipena basylatel
Tablets 25, 5 and 10 mg
-Anbanginal Agent
ACTION AND CUNICAL PHARMACOLOGY
0N antagonist)

NORVASC (amlodipine besylatel s & calcium ion influx inhibitor (calcium entry blocker or calcium
Amiodipne o & member of the diydropyridine class of calcium antagonists
INDICATIONS AND CLINICAL USE
NORVASC (amlodipine besylate) is indicatad in the trestment of mild-to-moderate essential hypertension
NORVASC should normally be used in those patients in whom trestment with dsretics or bets-blockers was found
ineffective or has been associated with unacceptable sdverse sffects. NDRVASC can be tried as an initia
thase patients i whom the use of duretics andor beta-blockers is contraindicated or in patients with me
condimans it which these drugs frequently cause senous sdverse effects. Combination of NDRVASC with a
diurenc, & bats-blocking agent, or an angiotensin convertng enryme inhibitor has been found to be compatible and
showed additve anthyDartensive effect
Chroaic Stable Angina
NORVASC is indicated for the management of chromc stable angina (effort-associated anginal in patients who
reman symptomatic despite adequate doses of beta-blockers and or organic nitrates or who cannot tolerate those
agents. NORVASC may be tried in combination with beta-blockers in chromc: stable angina in patents with narmal
vemncular funcbon When such concomitang thierapy s introduced, care must be taken to monitor blood pressure
closely smce hypotension can occowr from the combined eMects of the drugs.

NS

ino
NORVASC (smiodipine besylate) i contraindic ated in patients with hypersenitrty to the dreg or other
difrdropynidines and in patients with severe hypotension (less than 90 mmHg systobe)
L
Incroased Angina and/or Myocardial Infarction
Rarely, patients, partcularly those with severs ob siructie coronary artery disease, have developed documented
ncreased frequency, duration and/or seventy ol angine or acute myocardal infarctien on starting caleium chanmel
blocker therapy or at tha tme of dosage increase. The mechansm of this effect has not bean elucidated

d ic Stenosis)

i

NORVASC should be used with caution in 3 presence of fed left ventncular outflow abstruction
(a0 stenosas)
Use in Patieats with impasred Hepatic
There are no adequate studias in patients with lner dysfuncoon and desage recommendations have not been
established In & small number of panents with mild-to-moder ate hepatic mparment given single dose of § mg,
amilodipene half-fife has been prolonged NORVAST should theratore, be sdministered with cau i these
patients and caretul montoring should be performed. A lower stating dose may be required (see DOSAGE AND

)

Beta-blockes Withdrawal

MNORVASC grves no protection against the dangers of abrupt bets-blocker withdrawal and such withdrawal should
be doni by tha gradual reduction of the dose of beta-biocker

Use i Putients with Congestive Hean Failure

Although generally calcwm channel blockers should only be used with caution in patients with heart failure, it has
been observed that NORVASC had no overall deletanous effect on survival and cardiovasculyr marbedity in both
short-term and long-term chivcal trials in thesa patients. While s significant proportion of the patents in these
studies had 8 histony of schemic hean duease. angna or hypenension, the studies were not designed to
evaluate the Ueatment of anging o hyperension n patents with concomitant hean fadure

NOAVASL (amadipne besylate) may occasaonally preciprtate symptomatic hypatension Careful monito ring of
blood pressure s recommended aspetizly m pabents with a history of carebrovascular insufficiency, and those
takng mechcatons known to lower bisod pressure

¥ Edema

Mid-to-moderate penpheral edema was the MOET Common adverse event i the clinical trials {see ADVERSE

L The incidence of penpheral edema was dose-dependent and ranged in requency from 30 10 8%
® Sto 10 mg dose range. Care should be taken to differentiate this penpheral edema from the effects of increasing
ey ventncular @yefunchon
Use im
ARhough amiodipns was nat teratogenic in the rat and rabbe soma dirydropyndine compounds have been found
1o be teratogenc v anmmals. in rats, amiodipine has been shown o prolong bath the gestation period and the
duration of labor. Thers & no clinical experience with NORVASC in pregnant women. NORVASC should be used
during pregnancy only # the potermal benafit outwesghs the potential nsk to the mother and fatus

It 5 not known whether amiodiping o excreted i human milk Since amlodipine safety n newborns has not been

established. NORVASC should not be @rven to nursng mothers

Use in Children

&mg“muuManmemummmMmmﬂm»wmm
in

In elderly patents (265 years) ci # of amiodipme i3 ¢

trials the mcadence af adverse reactions n eiderly pabents was approumately 5% higher than that of younger

population (<€5 years) Adverse reachions nciude edema, muscle cramps and dizziness. NORVASC should be used

patsents Doug. adjustment i advisable (see DOSAGE AND ADMINISTRATION)

Pubirshed data ndecate that through nkbaon of the cytochrome P4S0 system, grapefruit juice can inc rease plasma

uru and lwl:'a:: Mmm of some ditwdropyridine calcium channel blockers. Following aral
g wpene 1o 20 male vol e, pharmacolunetics of amiodipine were similar when

amisd:peng W23 admaustered with and without grapefrun juce

Drug imersctions

As weth o8 drugs, care should be exercoed when freating patients with multiple medicatons. 0 o) ine calcwm
channel biockers undergo bwtranstormation by the eytochiome P4S0 Fysiem, mainly via C\'P“J‘:d ::T:mne

of smiodipene wath other drugs which follow the same route of biotransformation may result in
diered broava by of amlodipene of these drugs. Dosages of smilarly metabolyed drugs, particularly thase of
low therapeute rans, ang tspecially n pavents with renal and/or hepatic impasrmant, may require adjustment

when ng or SIOPMG can ¥ adm d amlodspine 1o maintam optimum therapeutic biood levels
D"T known to be mhibitors of the moc:rm P50 system include: azole antifungals, cimetidine, cyclosporine,
warann

Li e, 3 "
Drugs known to be inducers of e cytochrome PAS0 system mclude phanobarbinal, phemyton, rifampin
Druplmmhm-hpﬂm:lmhr o fy dé, umepe prm:lianonx:_
Amiodipnie has 3 low [rate of first-pass) hepatic clearance snd consequent high bicavailabelity, and thus, may be
expected to hawe a low porenna) for chrically relevant effects associated with #levatien of amlodipine plasms
hevels when uped concomstantly With drugs that compets for ar inhibit the cytochroms PAS0 system
o mm‘mmw Digeccra: Pharmac okinetic intaraction studies with amilodipme i he althy

cimetding 12 rot aker the pharmacoimetcs of amlodipme

amisdtipeng dad ot change wartarin-nduced prothrombin response time
amicdipang does mwwme:ﬂmuwmm
amiodgene dd not change serum digoin lewels or digoxia renal clearance
c ot . of Maalox™ (mag
potimon of a sngle mg dose of amlodipine in 24
Beta-blockers When beta-adrenerpic receptor Blockng drugs are administered cancomitantly with NORVASE
m-ndlynlulucmﬁﬂmmrmw-mebmrmeﬂw.-sfbm-beocw: may be augmented b
amicdipine’s reducton in peripheral vasculas resistance 3]
mmmlmmmuum 114 patiants (805 hypentensive and 309 sngin
pavens|w controlied chrcat ks vy Blacebo mlone arm with & ctvs Comparative agants) Mast a;\.i;:

Mydraxide and aluminum bydroxide) had ng eftect on the dis-
Subipects

reactons reported during therapy were of mild-to-moderate soventy

p C s, advorse offocts waro re
wanits treated with NORVASC in controlled chnicel tals, U repoOted i
;g::h m::;:;““d discontinuaton of therapy due to side effects in 1.9% of patients. The most comman
adverse l‘:(wu in controded clnical trials wore: edema (B3%), and hoadache [8.3%) Ilrm lollowing adverse roactiong
wnincidence of 20.5% in the controdlad chnical trisls program (n-805
wern reported with 5%). Skin and

(8.9%), palpmations (20%), tachycardia (07%), postural dirziness (0
O # il muscle cramps (0.5%). Central and Peripheral Norvous

Appendages (0.1%). Musculoskal L
System: nn‘f:r:;ﬂ;'w_ diznness (10%), paresthesis (05%). Autonomic Nervous System: flushing (3.1%).
incroased sweating (0.9%), dry mouth (0.7%), Psychistric: somnolence [14%). Gastrointe: I nausen (24')
abdominal pain (1,1%), dyspapsia (06%), constipation (0.5%). General: fatigue (4.1%) pain (05%)

:\.g:‘:mro-ﬂod chinscal trials in 909 angina patients traated with NORVASC, adverse effocts wire reportod i

nd required discontinuabion of therapy due to side efects in 0.6% of patients. The MOst Eomman
.w;:r::'(r:n:b':;.npol‘?pd in controllad chnical trials wers: adema (9.9%) and hoada chi (7 8%)
The followang achverse reactions occurmed st an mcidence of 20.5% in the controllad chnical trials program (=909
Cardiovascular: edema (99%), palptatons (2.0%), postural diznness (06%). Skin and Appendages rash (1.0%),
pruritus (0.6%). Musculoskeletal: muscle cramps (10%). Central and Peripheral Nervous System: b aa he
[16%]. dizziness |4.5%), paresthesia [1.0%). hypoesthesia (09%). Autonomic Nervous System: fushing (1.9%)
Psychiatric: somnolenca (1 2% insomnia [0.9%), nervousness (07%). Gastrointestinal: nauseq (4 2%,
abdominal pain (22%), dyspapsia (1.4%), diarrhea [1.1%), fatulence (1.0%), constipation (0.9%) Respiratory
System: dyspnea (1.1%). Special Seases: abnormal vision (1 3%), banitus (06%) General latigue (4.8%)
pain (1.0%), asthenia (1.0%)
NORVASC has been evaluated for safety in about 11,000 patients with hypertension and anging
Tha following events occurred in <1% but >0.1% of patients in comparative chinical trials (double-bling
omparative vs placebo or active agents; n = 2615) or under conditions of open trists or marketing experignce
where a causal relationship is uncertain
Cardiovascular: arrhythmia {including ventricular tachyeardia and atrial fibrilation), bradycardia, hypotension
penpheral ischemia, syncope, tachycardia, postural dl:’nms‘\ postursl hypotension. Central and Peyi heral
Nervous System: hypoesthesa, tremor, vertigo. Gastrointestinal: anorexia, ¢ onstipation, dysphagis, vamiting,
gingrval hyperplasia. Gemeral: asthania’, back pain, hot flushes, malaise, figors, we aht gain. Musculoske| olal
System: arthralgia. arthrosis, myalgia. Psychistnc: sexual duiunrllnll\lmaln and femala), insamnia, nervous
niess, depression, abnormal dreams, anuety, depersonalization. Respiratory System: opistanis Skin and
prurtus’, rash enythematous, rsh maculopapulsr, erythema multiforme Special Senses conjunctivitis
diplopis, eye pain, tinnitus. Urinary System: mictuntion frequency, n\uch_unmln disorder, nocturia. Autonamic
ervous System: dry mouth, incressed sweating Matabalic and N : thirst. Hemopoietic: purpury
These events occurred in less than 1% in placabo-controlled trials, but the incidence of thase side effacts Wi
between 1% and 2% in all multiple dose studies
The following events occurmed in <0.1% of patients: cardiac failure, skin disc oloration, ur
Stevens-Johnson syndrome, alopacia, twitching, ataxa, hyperonia, migraing, apathy, amnesia, gastrms
pencreatins, increased appatite, coughing, rhinitis, parasmis, taste perversion and xgrophthalmia
Isolated cases of angioedema have been reported. Angicadema may be accompanied by breathing difficulty, 14
postmarketing expenence, jaundice and hepatic anzyme elevations (mostly consistent with chale )
cases severs enough to require hospitalization have been répored in assaciation with use of amlody
SYMPTOMS AND TREATMENT OF OVERDOSAGE
Symptoms
(hverdosage can cause excessive peripheral vasodilation with marked and probably prolonged hypotension
possibly o reflex tachycardia. In humans, expenence with everdosage of NORVASC {amlodipine besylate) is I
Whan amlodipine was ingested at doses of 105-250 mQ same patients remained normotensive with or withaut
gastric lavage while another patient experienced hypolension (3050 mmHg) which normalized following plasms
expanzion. A patient who took T0mg of amlodipine with benzodiarepineg developed shock w was refractory
to treatment and died. In a 19 month-ald child who ngested 30 mg of amlodiping (about 2 mg/kg) there was no
evdence of hypotension but tachycardia (180 bpm) was observed Ipecac was administered 1.5 hrs after ingestion
and on subsequent observation lowermight) no sequelse were noted
Treatment
Clinically significant hypatension due to overdosage requires active cardiovascular support ncluding fraqy
monitoring of cardiac and respiratory function, elevation of EXtremmies, and attention to circulating fluid volume
and unne output. A vasaconstrictor (such as norepine phrine) may be halpful in restonng vascular lone and
blood pressure, provided that there is no contraindication to ns use. As NORVASC is highly pratein bound
hemodialysis is not likely 1o be of benefit Intravenous calcium gluconate may be baneficial in reversing the
effects of calcium channel blockade. Clearance of amiodiping is prolonged in elderly patienis and in pat
with impaired liver function. Since amlodipine absorption is show, gastric lavage may be wonhwhile in SOMe cases
DOSAGE AND ADMINISTRATION
Dasage should be indnidualzed depanding on patient’s tolerance and respansivaness. For both hypertension
and angina, the recommaended inival dose of NORVASC lamlodipine besylate) is 5 mg once daily, If necessary
dose can be increased afier 1-2 weeks 1o 3 maximum dose of 10 mg once daily.
Use in the Elderly or in Patients with Impaired Renal Function
The recommended iitial dose in patients over 65 years of age or patients with impaired renal function is § mg
once daily. Il required, increasing in the dose should be done gradually and with caution (see PRECAUTIONS)
Use in Patients with Impaired Hepatic Function
Dosage requirements have not been established in patients with impaired hepatic function, When NORVA
usad in these patients, the dosage should be carefully and gradually adjusted depend ng on pa
and response. A lower starting dose of 2.5 mg ance daily should be considered (see WAR
DOSAGE FORMS
Availability
NORVASC is available as white octagonal tablets containing amiodipine besylate equivalent to 25, 5 and 10mg
amiodipine per tablet. The respective tablet strangths are debossed on one tablet face as "NRV 25 "NRV 5
and "NRV 10" with *Pfizer on the opposite face. The 5 mg tablet is scored. Supplied in white plastc (high de
palyethylene) bottles of 100 tablets tor each strength. Also the Smg and 10mg are supplied in bartles of 2501
STORAG!
Store at 15-309C_ Protact from light
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Buaesonide

Pulmicort
& Turbuhaler

100 pg, 200 pg and 400 pg dry powder inhalars lor Oral Inhalation
A foundation in asthma control

THERAPEUTIC CLASSIFICATION

Glucocorticosterald for the treatment of bronchial asthma
INDICATIONS AND CLINICAL USE:

Patients with bronchial asthma: 1. In palienls who require inhaled
steroids, 2. In palients for whom a reduction of systemic plucoconicoids
s desirable

CONTRAINDICATIONS: 1 Status asthmaticus; not lo be used in primary
Ireatment of acule episodes of asthma or in patients with moderate to
severe bronchieclasis, 2. Hypersansitivity 1o budesonide, 3 Active or
quiescent pulmonary tuberculosis, 4. Untreated fungal, bacterial of viral
infections of the respiratory system

WARMNINGS: 1. PULMICORT is not intended for rapid reléel of acute
episodes of asthma where an Inhaled short-acting branchodilator is
required. I patients find short-acting bronchodilator treatment
ingttective, or they need more inhalations than usual, medical altention
must be sought. In this situation consideration should be given 1o the
need for anti-inflammatory therapy, .. higher doses of inhaled
budesonide or a course of oral corticosleroid. 2. Deaths due lo adrenal
insufticiency have occurred in asthmatic patients during and after
transfer from systemic corticosleroids 1o inhaled conicosieroids:
therefore particular care is needed in patients who are transferred from
syslemically active corlicosteroids 1o PULMICORT (budesonide). After
withdrawal Irom systemic corticosteroids, a number of months are
required for recovery of hypothalamic-pituitary-adrenal (HPA) function
During this period of HPA suppression, patients may exhibit signs and
symplams of adrenal insulficiency when exposed to frauma, surgery or
infections, particulary gast . or other cond associated
with severe electrolyte loss. Although PULMICORT may provide control
of asthmatic symptoms during these episodes, it does NOT provide the
systemic steroid which is necessary lor coping with these EMErgencies
During periods of stress or a severe asthmatic attack patienls who have
been withdrawn from systemic corticosteroids should be instructed 1o
resume systemic steroids (in large dosages) immediately and to contact
their physicians for further insiruction. These patients should also be
Instructed to camy a waming card indicating that Ihey may need
supplementary systemic sleroids during periods of stress or a severe
asthma attack. To assess the risk of adrenal insufficiency in emergency
situations, rouline tests of adrenal cortical function, including
measurement of early moming and evening cortisol levels, should be
performed periodically in all patients. An early mom ing resting cortisol
level may be accepled as normal only if it falls at or near the nomal
mean level, Patients previously on high doses ol systemic steroids may
regain earlier symploms nol related 1o asthma such as rhinitis and
eczema when franslerred from oral therapy to PULMICORT, These
symploms are a result of the generally lower systemic steroid action
which will be experienced. Patients may also sutter from tiredness,
headache, pain in muscles and joints and, occasionally, nausea and
vomiting. Temporary resumplion of systemic steroids may be
necessary to treat these conditions. 3. The development ol pharyngeal
and laryngeal candidiasts is cause for concern bacause the extent of its
penetration of the respiratory tract is unknown. If oral pharyngeal
candidiasis develops, appropriate anti-fungal Iherapy should be
Implemented to eradicate the infection. The incidence of candidiasis can
penerally be held 1o a minimum by having patients rinse their mouths
oul with waler after each inhalation. (See DOSAGE AND
ADMINISTRATION ) 4. Glucocorticosleroids may mask same signs of
infection and new infections may appear duri ng their use 5 There is no
evidence that control of asthma can be achieved by administration of
PULMICORT in doses higher than those recommended During such
episodes, patients may require therapy with systemic conticostergids
PRECAUTIONS: 1. In transfering patients from 3 systemic steroid to
PULMICORT (budesonide), the reduction of the systemic steroid must
be wery gradual and carefully supervised by the physician since
systemic withdrawal symptoms (e.g. joint andior muscular pain
lassitude, depression) may occur in spite of maintenance or
improvement of respiratory functions. (See DOSAGE AND
ADMINISTRATION). 2 11 is essential that the patient be instructed that
PULMICORT is a preventative agent which must be taken at regular
intervals and is nat to be used to reliave an acuts asihmatic attack
3.The long-term eMects of budesonide on developmental or immunologic
processes in the mouth, pharynx, trachea, eyes, and lung are unknown
With the recommended therapeulic doses of PULMICORT, there 15 little
nisk of adverse systemic elfects 4_In children, treated for 2 10 6 years,
with budesonide via TURBUHALER® at daily doses up 10 400 g, no
elfect was demonsirated on statural growth compared with
nonsleroidal therapy. However, 1o allow for individuals thal are
excessively sensitive, it is recommended that height is manitored in
growing children. 5, Treatment with PULMICORT should not be stopped
abruplly, tut lapered off gradually. 6 Pulmonary infillrates with
easinophilia may occur in patients on PULMICORT therapy. Although
this is possible in some patients who are administered inhalational
steroids, their causative role cannol be ruled oul. 7. Usage During
Pregnancy. Administration of PULMICORT during pregnancy should be
avoided unless there are compelling reasons. In experimental animal
studies, budesonide was found 1o cross tha placental barrier. Like other
Qlucocorticosteroids, budesonide is leratogenic to rodent species. High
doses of budesonide administered subcutaneously produced fetal
malformations, primarily skelelal defects, in rabbils, rts, and mice. The
relevance of these findings 1o humans has not yet been established. In
the absence of further studigs in humans, budesonide should be used
during pragnancy only if e potential benefits clearty outwelgh the risk
1o the fetus. Infants born of mothers who have received substantial
doses of corticosteroins, especially oral steroids, during pregnancy
should be carefully observed for hypoadrenalism. 8 Laclation.
Glucocorlicoids are secreted in human milk. It is not known whelher
budesonide would be secreled in human milk, but it is suspected to be
likely, The use of PULMICORT in nursing mothers requires that the
ipossibie benelits of the drug be weighed against the potential hazards
fothe mother. or infant. 9 Children Under 6 Years o Age. PULMICORT
Is not presently recommended lor children younger than 6 years of age

dud to limited clinical data in this age group. 10. Corticosternids may
mask some signs of infections and new infections may appear.
A decreased resistance to localized infection has been obsarved during
coricosteroid therapy. During long-term herapy, pitutary-adrenal
function and height (in children) should be periodically assessed
1. Patients should be advised 1o inform subsequent physicians of the
prior use of carticosternids. 12. There may be enhanced systemic
effects of budesonide in patients wilh an advanced fiver cirrhosis, and
in those with hypperthyroidism. Reduced liver function may affect the
elimination of corticosteraids. The Intravenous pharmacokinetics of
budesonide however, are similar in cirrhotic patients and in healthy
subjects. The pharmacokinetics ater oral Ingestion of budesonide weie
allected by compromised liver funclion as evidenced by increased
syslemic availability. This is however, of little Iimponance for
PULMICORT, as atter inhalation the oral contribution 1o the sysiemic
dvalability is very small. 13 Acetylsalicylic acid should be used
cautiously in conjunction with corticosteroids in ypoprothromb

14, Special care is needed in patients with lung tuberculosis and fungal
and viral Infections. Children who are on Immunosuppressant drugs are
more susceptibie to inlections than healthy children. Chicken pox and
medsles, for example, can have a more serious or fatal COUrse in
childrén on immunosuppressant corlicosteroids. (n such children, of in
adults who have not had these diseases, particular care should be taken
1o avoid exposure. If exposed, therapy with varicella zoster immune
globulin (VZIG) or pooled intravenous Immunoglobulin (IVIG), as
appropriate, may be indicated. If chicken pox develops Lrealment with
antiviral agenls may be considered. If, however, a viral upper
respiralory infection s present, the patient should adherz 1o the reqular
asthma medication. In patients who are known 1o deteriorate rapidly
when they have a viral fespiratory infection, a short course of oral
corticosteroid therapy should be considered. Clinical studies have
shown Ihat wiral infections cause significantly fewer problems In
patients who are on regular treatment with topical Qlucoconicosteroids
15, To ensure the proper dosage and administration of the drug, the
patient should be instructed by a physician or other health professional
in the use of PULMICORT TURBUHALER® 16 Adequate oral hygiene is
of primary imparance in minimizing avergrowth of MICIO-Nganisms
such as Candida albicans. (See DOSAGE AND ADMINISTRATION.)
Drug Interactions: Budesonide has not been observed 1o ineracl wilh
any drug used for the treatment of asthma Cimetiding: The kinstics of
budesonide were investigated in a study of healthy subjects without and
with cimetidine 1000 my dalty. After a4 mg oral dose the values for Lo
(nmolL) and systemic availability (%) of budesonide without and with
oimetidine (3.3 vs 5.1 nmol/L and 10 vs 12%, respectively) indicated a
shight inhibitory effect on hepatic metabalism of budesonide, caused by
cimetidine. This should be of little clinical importance Keloconazole
Ketoconazole, a potent inhibitor of cylochrome P450 3A. the main
metabolic enzyme for corficosternids, increases plasma levels of onally
ingested budesonide Omeprazole: At recommended doses, pmeprazole
has no effect on the pharmacokinetics of oral budesonide

ADVERSE REACTIONS: No major side effects atiributable 1o the use of
PULMICORT (budesonide), in all dosage forms, have been repored
During clinical trials, the frequency of subjectively reported side effects
was low. The most common side eflects were cough, throat irmtation,
and hoarsenzss (2-4%). Bad taste, headache. nausea and dryness of
the throat were reported less frequently, Other side effects reparted on
occasion during budesonide treatmenl were firedness, thirst, and
diarrhea. Skin reactions (urticaria, rash, dermatitis, angioedema, elc. )
may, in fare cases, occur in associabion with local corficosteroid
therapy. In rare cases, skin bruising has been reported foliowing
Ireatment with inhaled glucocorticosteroids Psychiatric symptoms
such as nervousness, restlessress and depression, as well as
behavioural disturbances in children, have been observed As with ather
inhalation therapy, the potantial lor paradoxical bronchospasm should
be kapt in mind. If it occurs, the preparation should be discontinued
immediately and altemative therapy instituted

In rare cases, signs or symploms of systemic glucocorticosieroid eflect
including hypotunclion of the adrenal gland and oropharyngeal
complications may occur, depending on dose, exposure hime
concomitant and previous sleroid exposure, and individual sensitivity
Candidiasis has been reported by some patients and may occur at
therapeutic doses. In palients in whom syslemic steroids are reduced or
stopped, withdrawal symptoms due to decreased systemic activity
occur frequently. (See DOSAGE AND ADMINISTRATION: CLINICAL
MANAGEMENT)

DOSAGE AND ADMINISTRATION

Adults and Children over 12 Years of Age. When treaimen! with
inhaled glucocorticosteroids is started, during periods ol severe
asthma, and while reducing or discontinuing oral glucoconicosteroids
the dosage should be 400-2400 pg daily divded into 2-4
adminisirations. The maintenance dose is usually 200~400 pg twice
daily but higher doses may be necessary for langer or shorter periods
ot time in some patients. The dose of PULMICORT (budesonide) should
be indimdualized to the patiznt's need and should be the lowest possible
dose that fills the therapeutic objective. Once dally desing may be
cansidered in patients who require a dosage of 400 pg budesonide per
day. The dose may then be given in the moming of in the evemng. If
deterioration of asthma occurs, he frequency of dosing and the daily
dose should be increased

Treatment wilh PULMICORT should not be stopped abruptly, bui
tapered off gradually

Children 6-12 Years. When starting therapy wilh budesonide in
children, dunng periods of severe asthma and while reducing or
discontinuing oral corticosteraids, the dosage shauld be 200-400 pg
daily, given in divided doses twice daily at 100 to 200 micrograms per
Inhatation. The maintenance dose s individual and should be the lowest
dose which keeps the palient symptom-free. Administration twice dally
i5 usually adequate in stable asthmatics

Children Under 6 Years of Age. Not recommended in children in this
0@ group

Clinical studies in man have shown an improved efficacy for the same
amount of budesonide delivered via TURBUHALER® inhaler as
compared with the pressurized asrosol with NEBUHALER® spacer
device. It may be possible to reduce the dose of PULMICORT
TURBUHALER when the palient is in a stable phase

Approximalgly 30% of the metered dosa Is deposited in the lungs.

In patients where an increased Iherapeutic efact ks desired, an increased
dose of PULMICORT TURBUHALER is recommended because of the
lower risk of sysh ellects as c d with a combined

with oral glucocorticosternids

TURBUHALER": TURBUHALER is a breath-activated dry powder inhaler

which does nol require a coorinated inhalation technique. It containg
only the active ingredient budesonide - no propsilants or preservatives,
and as such. offers those patients sansitive (o excipients an aitemative
dosage form. NOTE: The patient may nat taste of feel any medication
when Inhaling from TURBUHALER. This lack of leeling does nol
mean thal the palient is aol receiving benefil from PULMICORT
TURBUHALER.  WOTE: The medication from PULMICORT
TURBUMALER is delivered to the lungs as the patient inhales and,
Iherefore, i is important fo insiruct the patient to breaihe in forcefully
and deeply through the mosthpiece. When prescribing PULMICORT
TURBUHALER lo young children It is necessary to ascertain that they
€an lollow the instructions for use. The patient may nol taste or leel
any medicalion when using PULMICORT TURBUHALER due lo the
small amount of drug dispensed. Patients should be instructed to
tinse their mouths oul with waler after each inhalation, This will help
prevent the accurrence of candidiasis. Cleansing dentures has the
same effect.

CLINICAL MANAGEMENT

Patients - Non-Steroid Dependent

Treatment with the recommended doses of PULMICORT usually gives a
therapeutic effect within 10 days. However, certain patients might have
an excessive collection of mucous secretion in the bronchi which
reduces the penetration of the active substance in PULMICORT into the
bronchal mucosa. In these cases, it is desirable to initially grve a shart
(about 2 weeks| oral corticosteroid regimen in addition to PULMICORT
The oral treatment is started on a rather large dose which is then
gradually reduced. Thereafer, treatment with PULMICOAT only is
sutficient. Exacerbations of Ihe asthma caused by bacteral infections
are corlrolled by adequate antibiotic regimens and aiso by increasing
the PULMICORT dosage

Palients - Sterold Dependent

Transferal of patients dependent upon oral sterokds o treatment with
PULMICORT demands special care mainly because of Mhe siow -
restiution of the disturbed hypothalamic-pitutary-adrenal Tuncbion
Caused by extended (reatment with oral corticosteroids. When
PULMICORT treatment is inftted, the patient should be in a redatively
stable phase. PULMICORT s then given in combination with the
previousty used oral steroid dose for about 10 days. After this period of
time, reduction of the oral corficoid dose may be started gradually. The
oral dose is thus reduced to the lowest level which. in combination with
PULMICORT, gives a stabls respiratory capacity

In adults, the usual rate of withdrawal of the systemic corticosteroid is
the equivalent of 2.5 mg of prednisone every four days if the patent is
under ciose obiservation. Il continuous supervision is nol feasible, the
withdrawal of the systemic steroid should be siower, approximataly
25 mg of prednisone (or equivalent) every 10 days. A slow rate ol
withdrawal cannat be overemphasized If withdrawal SYmploms appear,
the previous dosage of the systemic drug should be resumed for 2 wesk
before further decrease is attempted. During withdrawal, some patients
may expenience symploms of systemically active steroid withdrawal
8Q. joint andfor muscular pain, lssitude, and depression, despite
mainienance gr even improvemen! of respiratory function. Such
patients should be encouraged o comtinue with PULMICORT, but should
be watched carefully for objective signs of adrenal insufficiency such as
hypolension and weight loss. If evidence of adrenal insutficency occurs,
the systemic steroid dasage should be boosted temporanly and thereafter
further withdrawal should continue more slowly.

In many cases it may be possible to completely raplace the oral steroid
with PULMICORT treatmenl. In other patients, a low oral steroid
maintenance dosage may be required. The length of time needed for the
body to regain s natural production of corticosterpid in sufficient
quantity is often extended Thus, during severe asthma attacks or
physically stressing situalions such as severe infections. irauma,
and surgical operations, it is necessary to resume systemic steroids
(in targe dosages) in order lo avoid adrenocorticoid insufficiency.
Acute exacerbations. especially in connection with increased viscosity
and mucous plugging. may require complamentary lreatment with 2
short course of ol corticosteroids which are gradually tapered a5
symptoms subside

During transfer from oral therapy to PULMICORT. a lower general
stéroid action is experienced The patients might regain eartier
symploms {rhinitis, eczema) or suffer from tredness, headache, pain
in muscles and jomts and, occasionally, nausea and vomding. In these
cases, furiher medical support may be required

AVAILABILITY OF DOSAGE FORMS: PULMICORT TURBUHALER 154 dry
powder inhaler containing 200 doses of 100 pg. 200 pg. and 400 yg or
100 doses of 200 yg of micronized budesonide. Each inhalation from
PULMICORT TURBUHALER will provide either 100 ¥g. 200 pg or 400 pg
of budesonide active substance; no additives or camer substances are
included PULMICORT TURBLUMALER cannot be re-filed and should be
discarded when empty

Relerences:
Turbuhaler* Ad
1. Duncan J, et al Drug fnvest 1990:2(2)136-137
2. van Spiegel P1, atal. Bnitish Journal of Clinical Research 199763345
Pulmicort® Turbuhaler* Ad
1. Agertoft L and Pedersen S. Respiralory Medicine 1994 88:373-381
2. Pulmicant® Turbuhaler* (budesonide) Product Monograph,
Astra Pharma Inc

Product monograph available on request. 0999

Pulmicort* Turbuhaler® (budesonide) is a registared trademark of the
AstraZensta group of companies.
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online collection of chmical practica guidelines

SE. D)

==

AstraZeneca%

Tha AstraZ, logo is a ol wea PLC and 8.
used unda lcanss by Astra Pharma Inc. and Zeneca Phama inc.

.




B ‘{ " N
(Cerivastatin Sodium)
0.2 and 0.3 mg Tablets

THERAPEUTIC CLASSIFIGATION: Liptd Metabolsm Regulator
BAYCOL™ (cernvastatin sodium) & an entirely synthetic. enantomenically pure cholesterol-lowering agent and
S structurally samilar 1o the fungal derivatives of this therapeutic class

Certvastatin s a competitive inhiditor of 3-ydroiy-3-methyt-glutaryl-coenzyme A (HMG-CoA) reductase
the enzyme catalyzing the conversion of HMG-CoA 1o mevalonate, which s an early and rale-Emiting step in
the is 0f cholesterol. The inhibition of cholestarol brasynthesis by cenvastatin reduces the bevel of
cholesterol in hepatic cells, which stmulates the synthesis of low density lipoprotein (LDL) receptors.
thereby increasing the uptake of cellular LDL particles. The end result of these biochemical processes is a
reduction of plasma total cholesterol (Total-C) and low density lipoprotein cholesterol (LDL-C)

Cernvastatin is rapidly absorbed oral dosing. The absolute bioavaikability of cervastatin sodium
tabiets is 50% compared to oral solution pharmacokinetics of cervastatin are linear over the dose range
o1 0.05 10 0.4 mg. Cervastatin is >39% bound to plasma proteins. The elimination hat-ife is in the range ?I'
2 1o 4 hours; consaquently no drug accurmulation with once daily dosing is observed The pharmacokinelcs
of cernvastatin are simiar under fed and tasted condiions.

When "C-camastatin was given as an oral solution, the mean urinary excretion of total radioactivity was
24% of dose, while a mean of 70% was extreted in the feces. Thus. biliary secretion fs a major pathway
of drug (or metabodite) elimination. Only neghigible quantites of '4C were assoclated with unchanged drug,
indicating extensrve metaboksm Qe s metabolized via a dual bofic pathway utilizing at least
two cytochrome P-450 isoenzymes, CYP2CS and CYP2A4. If one of the metabolic pathaays (eQ., CYP3A4)
is blocked, cervastatin is metabolized, although not completely in some cases, by the altemate metaboiic
route. Three metabolites have been identified, and M1 and M23 are present in pasma, unne and feces,
whereas M24 is present in urine and feces only, Plasma concentrations of all identified metabolites
are substantially lower than those of parent drug, and the elimination hal-lives are similar Therelore
Wwhile some metabolites have pharmacologec (Le., HMG-CoA reductass inhibitory) activity, they do nol con-
trbute significantty to the overal efficacy of cervastatn

BAYCOL™ (cerivastatin sodum) is indicated as an adjunct to diel. af heast equivalent 1o the Amencan Hearl
Association (AHA) Step 1 deet, for the raduction of elevated Totzl-C and LDL-C levels: in patients with primary
3 (hypes lia and IIb) when the response to dietary restriction of saturated fat and
cholesterol and other ical measures dlone has been insdequate. BAYCOL® & indicated for
the reduction of elevated cholesterol levels in patients with combined hypercholesterolemia and hyper
inghycendemia, when the hypercholesterolemia is the abnomality of mos! concem
Prior 10 initating therapy with BAYCOL®. secondary cuses for hyparfipoproteinemia, such as obesity, poorty
controlied dabetes meliitus. nephvolic syndrome. dysproteinemias, obstructive iver disease,
Other therapy (e.0.. some anti-hypertsnenve agents) or aleoholism, should be excluded. A lipid pro-
file ;r:g be performed 1o measure Tota-C, high density lipoprotein cholesterol (HOL-C) and trighycendes
For patients with total iriglycenides bess than 4,52 mmoil. (400 mg/dL), LOL-C can be estimated using
the following aguations
LOLC (mmell) = Total-C - f(0.37 x Tag) + HOL-C)
LDL-L (mptaL) = Total-C~ ({016 x Trig) + HOL-C]
When total trighyvende levels exceed 452 mmalL (400 m@/dL), this equation is less accurate and LDL-C
Concentrations should be directly measured by Preparative ultracentrifugation. In many hypertnglycendemic
patients, LOL-C may be low or normal despite slevated Total-G. In such cases, BAYCOL® is not indicated
Lipid determinations should be performed at intervals of no less than four weelks and dosage adjusted
according to the patient’s responss tp tharapy
BAYCOL™ has not been studied in condibions where the magor abnormality is elevation of chylomicrons, very
low o?sny lipoprotein (VLOL), or intermediate-density lipoprotein (IDL). (e, hyperfipoproteinemia types
LA IVor ¥

CONTRAINDICATIONS

Hypersensitivity to any component of this medication

Active ver disease or unexplained persisiant eleatons of serum transaminases exceeding 3 times the
upper mit of normal (see WARNINGS)

Pregnancy and lactation (sse PRECAUTIONS)

pataay CYP2C8 and CYP3A4. If one of the metabiolic
pathvways (eg. CYPIAL) is blocked, cervastatin & metabolized, although not completely in some cases
by the altermate metabolic route (see WARNINGS, Muscie Eftects; PRECAUTIONS; DHU&NTER&CTIOMS

hwwm.mimmmhumimnhuhmm
3 times the upper fimil of normal (ULN) (occurring on wo or mare, not necessarily sequential, pcca-
0% of patients treated with cerivastatin sodium. Most of these ab-

were ot 2ssociated wilh cholestasis. In most cases. thess
It is recommended that liver function lests be performed before the initiation of treatment, and within
l?mmmuwurmlmmm.wmmm thereafter, eg.,

Special aftention should be paid 1o patients who develop elevated serum Iransaminasz levels, and in these
patients, measurements shoukd be repeated promplly and then performed more frequently I increases in
dﬁumlm-mmmmlm shaw evidence of progression.
particularly il they rise 1o ﬂmmhuumumm.mmwmunhuiuudm

mmmmwmgwenmmmmhah of liver d i

ey ; istory isease or heavy alcohol ingestion
Active liver disease or unexplained transaminase Elevtions are contraindications 1o the use of BAYCOL®
(cermvastatin mum}.}ﬂ' such conditions develop during therapy. the drug should be discontinued (see

CONTRAINDICATIONS

Myopathy, defined as muscle aching or muscle weakness, associated with increases in

plasma Creatine phosphokinase (CPX) values 1o greater than 10 times the ULN was rare (<0.2%) in cern-

vastatin clinical trials. Myagathy should be considered in any patient with diffuse myalgias, muscle tendar-

NS or weakness, and/or marked slevation of CPK Patients should be advised to report pramptly unex-
. OF weakness # accompanied by malaise or f

Rue.qp,' shoukd be gem considsred (see PRECAUITIONS; DRUG INTERACTIONS)
renal dystunction secondary 1o myoglobinuria have been repored with ather HMG-
CoA reductass mhibiors. Thes has not been reported with cerivastatin sodium to date. BAYCOL® therapy
elevated CPK levels ocour of myopathy ks dagnosed or suspected
EXDENENcINg an acute or sérigus condition sug-
Qestive of 3 myopathy or having a risk factor predisposing (o the development of renal Kilure secondary 10
15, £ sapsis; hypotension Major surgery, rauma; savere metabolic. endocrine or slectrg-

General: The efects of cenvastatin-induced changes in lipoprotein levels including reduction of gery
cholesierol, -mmmwmm or total mortality have not u:-mmm# =
Beiore instituting ey with BAYCOL™ (cernastatin sodilim), an aftempt should be mags 1 CONtrol Myper-
with appropriate deet . Weight reduction in obese patients, and treatment of under-
hying medical problems (see INDICATIONS AND CLINICAL USE). The patient should be advised to inform
Subsequent physicans of the prior use of BAYCOL® o any other lipsd-igweririg agent
Gata from chrucal rals 80 net indecate an adverse effect of BAYCOL* on the hurman lens

Use in Homozvgous Familial rolemia: Cerivastatin has not been evaliiated in patients with
rare homaznygous IaahEnml rrypercnulesleru'l‘e‘;m Most HMG-CoA reductase inhibitors are loss or nol effe :-I
tive In this subgroup of hyperchalesterolemic patients
: In soma patients, the baneficial affect of Jowe‘r lrd Io1}all :!-Tlurulo! and LOL-C feyels
concomitant increasa in the Lipoprotein (a) [Lp(a)] levels Therelars, uniij Turthes
m::gn::;ut;!::dhl‘:;n controlled clinical trials. 1t Is suggested thal measurements of serum | [.|,3;n;e
tollowed up in patients placed on BAYCOL® tharapy
Effect on Coll Levels (Ubiquinane); Significant decrelases In circulating ubiquinone lovels in patients
Ireated with other statins have been observed. The clinical significance of a potential long-term statin.
inducad daficlency of ublquinone has not yel been established _II has been reported that a decrease in
myocardial ubiquinane levels could lead to impaired cardiac function in patients with bordariine congastive

heart faiure.
Hpersensitivify, An apparent hypersensitivity syndrome has been reported rarely with othar HMG-CoA
reductase inhibitors. This has included one or more of the following features anaphylaxis, angioedema,
lupuss erythematosus-like syndrome, polymyalgia rheumatica, vasculitis, purpura Ihrombocytopenia, ey
kopenia, hemolytic anemia, positive antinuclear antibody (ANA). erythrocyte sedimentation rate (ESR)
increase, eosinophilla, arthritis, anhralgia, urticaria, asthenia, photosensitivity, lever, chills lushing, ma
lnise, dyspnea, toxic epidermal necrolysis, érythema mulliforme IerIeru'!Q Srr-.-em-;}ulmsnu syn-
drome. Although fo date hype I'SEniIII\HI\:j syndrome has not been descrbed as such, BAYCOL® should be
nued it ypersensithvity is suspecte

d|mlmmnhmmmmmwuﬂ:m' Is contraindicated during pregnancy (see CONTRAINDICATIONS).
Safety in pregnant women has nol been established. Atherosclerosis is a chronic Process and discontingation
of lipkd metabolism regulators during pregnancy should have little impact on the outcame of long-lem
therapy of pnimary hypercholesterolemia. Cholesterol and other products of cholesterol biosynthesis are
essential components for fetal development (including synthesis of sleroids and cell membranes), Since
HMG-CoA reductase inhibitors decrease cholesterol synthesis and possibly the synthesis of other binlogically
active substances denved from cholesterol, they may cause fetal harm when administered to pregnant
women. Cervastatin sodium should be administered to women of child-bear ing age only when such patients
are highly unlikely to concetve and have been informed of the potential hazards. |f the patient becomes
pregnant while taking this drug, cervastatin sodium should be discontinued and the patient should be
appnised of the potential harard to the fetus
Mursing Mathers: Based on precinical data, carivastatin sodium is present in breast milk na13:1 rato
{malk: plasma). It is not known whether cerivastatin is excreted in human milk. Bacause of the potential for sarious
adverse reachions in nursing infants, women taking BAYCOL® should not nurse (see CONTRAINDICATIONS)
Pediatric Use; Limited experience with the use of other HMG-GoA reductase inhibitors IS available in children
Safety and effectiveness of BAYCOL® in chidren have not been establishad.

The eftéct of age on the pharmacokinetics of BAYCOL® was evaluated Results
indicate that for the general patienl population, plasma concentrations of BAYCOL® do not vary as 3
function of age. A slight increase in plasma cerivastatin levels was observed in Termales (approximatety 12+,

Migher for Ce= and 16% higher for AUC)

i : No dose adjusiment is necessary for patients with mild
renal dysfunction (creatinine clearance 61-80 mU/min/A.73 nv). In patients with significant renal im-
parment (Creatinine cearance <60 mLmin/1.73 ), the lowest dosage should be wsed and implemented
Cautiously (se2 WARNINGS, Muscle Effects)
Endocrine Funclion; HMG-CoA reductase inhibtors interfere with cholesterol synthesls and lower cholesterg
levels and. as such, might theoretically blunt adrenal or gonadal steroid hormane production. Cerivastatin
sodium demonsirated no effect upon non-stimulated cortisol levels and no eflect on thyroid metabalism
as assessed by TSH. Chinkcal studies with other HMG-CaA reductase inhibitors have suggested that these
agents da nol reduce plasma cortisol concentration or impair adrenal reserve and do nol reduce plisma
testosterone concentration. [n rare cases, however, Impotence may occur following their administration
The effects of HMG-CoA reductase inhibitors on male Tertility have not been sludied in adequale numbers
of male patients. The effects, if any, on the Piuitary-gonadal axs in premenopausal women are unknown
Patients treated with cerivastatin sodium who develop clinical evidence of endocrine dysfunction should be
evalualed appropriately. Gaution should be exercised if an HMG-CoA reductase inhibiter or other agent
used o lower cholesterol levels is administered 1o paliants alsa receiving other drugs, e.g., ketoconazole
spironolactone, or dmetidine, thal may decrease the levels of endogenous steroid hormones. (See DRUG
INTERACTIONS, Cytochrome P-450 Inhibitors )

i ators: Combined drug therapy should be ap-
proached with caution as information from controlled studies is limited
Ca-administration of cerivastatin sodium and cholestyraming resulled in a 22*
dacreasa in cerivastafin plasma concentration (AUC). Administration of cholestyramine 1 hour before
the evening meal and cerivastatin sodium 4 hours after the same evening meal resulted in a decreasa in
the carivastatin plasma concentration of less than 8%, Therefore, it would be expected that a doe ng schedule
ol cervastatin sodium given at bedtime and cholestyramine administered before the evening meal would not
result in a significant decrease in the clinical effect of cermastatin sodium
iasin; Myopathy, including rhabdomyolysis, has occurred in patients receiy
ing HMG-CoA reductase inhibitors with fibric acig derivatives and niazin (in lipid-lowering doses) parti
cularly in subjects with pre-existing renal insufficiency (see WARNINGS, Muscls Effects)

: Co-administration of arythromycin 500 mg bid, a known inhibitor of cytochrame P-450
3A4, with cerivastalin sodium 0.3 mo qd during 10 days in hypercholesterolemic patients resulted in
a 50% Increase in cerivastatin AUC and in a 24% increase in Co., (see WARNINGS, Pharmacokinetic
Interactions and Muscle Effacts: PRECAUTIONS P-450 Inhibitors)

Co-administration with the antifungal agent itraconazole 200 qQpm, another potent
GYP3A4 inhibitor, and cerivastatin 0.3 mg qpm du nnq?o days in hypercholeste rolmm patients resufted in a
40% increase in cenvastatin steady-state plasma Concentrations (see WARNINGS, Pharmacokinetic Interactions
and Muscle Effects; PRECAUTIONS, P-450 Inhibitors)

Co-administration of a single dose of 60 mg nifedipine extended release and
termvastatin sodium 0.3 mg to hypercholesterplemic patients did not show any effect on either nifedipine o ceri-
vastatin plasma concentrations.

i Co-administration of warfarin and cervastatin sodium had no effect on the plasma
concentration of either agent
Digazin; Co-adminsstration ot cenvastatin sodium and digooin resuftad in a <10% increase in plasma digoxin
levels. Patients taking digaxin should be monitored approprialely when cerivastatin sodium therapy is
initiated. Digoxin did not alter the pharmacokinelics of cerivastatin,
im ide): Co-administration of antacid with cerivastatin resulted in an
approximate 10% decreasa in the cernvastatin plasma concentration
; Co-administration of cerivastatin sodium (0.2 mg) with cimetidine (400 mg) resulted in an 11
dacreass in the o plasma concent )
Other Although specific interaction studies were not performed, in clinical studies
Cerivastatin sodium was used cancomitantly with angiotensin converting enzyme (ACE) inhibitors
beta blockers, calcium-channel blockers diuretics, estrogen replacement therapy, and nonsleroidal
anti-inflammatory drugs (NSAIDs) without evidence to date of clinically significant adverse inte
j Cenvastatin is metabolized via a dyal metabolic pathway utilizing
Cylochrome P-450 isoenzymes, GYP2GE and CYP3A4. Although nof complete in some cases, ac
efiect is observed when one pathway is inhibited When co-administered with erythromytcin, 4 kr
of cytachrome P-450 isoform 3A4 cemastatin plasma concentrations increased by 50%. Drugs ¢
agents such as grapefruit juice thal inhibit this enzyme may represent a potential for drug interac
combined with cerivastatin. Caution should thus be exercised with concomitant use of drug
":&'";D‘-’\:L';P‘E‘SHN& ?Sllfll noal agents (e.g., itraconazole, ketoconazole), macrolide antibi
Cluding enythromytin, antidepressants (e nefazodone) or grapetruit juic £ WARNI Muscle
and PRECAUITIONS, Endocrine Fumctor, ~ B R JOUNRIRNGS
Palients with Severe Hypercholesterolemia;

Eftect

] Higher diug dosages (0.3 my/day) required for some
patients with severe hypercholesterolemia are associated with increased plasma level of cervastati

Caution should be exercised in such patients who are also significantly renally impaired, elderly, or
are concomitantly being administered digoxin, erythromycin or olher cylochrome P-450 inhibitors
(see WARNINGS, Muscle Effects: PRECAUTIONS; DRUG INTERACTIONS).
D Interactions: HMG -CoA redyciase Inhibitors may elevate CPK and fransaminase is
n[i::g&[gnl:tﬂmluns Laboratory Tests), In the differential giann

with >

* 3515 of chest pain in a patier
rdiac and non-cardiac fract 10ns of thesa enzymes should be determined




BAYCOL® (cerivastatin sodium) Is generally well tolerated. Advarse events have usually been mild
and transient. In 1394 pafients traated in placebo-controlled clinical studies Investigating doses of
0.2 mg and 0.3 m less than 2% of patients were discontinued due {0 adverse reactions atiributable 1o
BAYCOL®, compared to 2 5% for placebo. 0f these 1304 patients, 855 were lieated for 21 year
Adverse experiences occurring at an Incidence 1% in patients participating in placebo-contiolled clin
studies of BAYCOL® 0.2 or 0.3 mo/day and reported 1o be possibly, pmhg. or ?IETIM!N drug- related .a:la:
shown In the following table
Associated Adverse Events Reporied in >1% of Patients in
Placebo-Controlled Clinical Trials of 0.2 and 0.3 mg BAYCOL*
Placebo % BAYCOL® %

(n = 641) =1
GASTROINTESTINAL ' =
Dyspepsia 2 2
Fatulence 1 1
Abdominal pain 2 1
Diarrhiea 2 1
Conslipation 1 <1
NERVOUS SYSTEM
Headache 2 2

i See PRECAUTIONS, Effect on Lens

 Increases of serum transaminases and CPK have been nated in clinical trials (see WARNINGS)
The following elfects have been reporied with drugs in this class. Nat all of the effects listed have necessarily
been associated with cerivastatin therapy: myopally, muscle cramps, rhabdomyolysis, arthralgias, dysfunction
of certain cranial nerves (including alteration of tasle, impairment of extra-ocular moverne nt, facial paresis)
tremor, dizziness, memory loss, vertigo, paresthesia, peripheral neuropathy, peripheral nerve palsy, anxiety,
insomnia, depression, pancreatitis, hepatitis, cholestatic jaundice, tatty change in liver, cirrhosis (rare)
lulminant hepatic necrosis (rare), hepatoma (rare), anarexia, vomiting, alopecia, pruritus, gynaecomastia, loss
of libido, erectile dysfunction, progression of cataracts (lens opacities), ophthalmoplegia
Hypersensitivity: anaphylaxis, angioedema, lupus erythematosus=like syndrome, polymyalgia rheumatica,
vasculitis, purpura, thrombocylopenia, leukopenia, hemolytic anemia, positive ANA, ESR increase, eosinoghilia,
arthritis, arthralgia, urticaria, asthenia, photosensitivity, fever, chills, Mushing, makaise, dyspnea, toxic epidermal
necrolysis, enthema muttiforme including Stevens-Johnson syndrome
Laboratory Abnormalifies: elevated transaminases, alkaline phosphatase, y-glitamyl transpeplidase. and
bilirubin; thyroid function abnormalities

The maximur single oral dose of cerivastatin sodium received by healthy volunteers and patients is 0.8 mg
No specific recommendations concerning the treatment of an overdosage can be made Should an overdoss
occur, it should be treated symptomatically and supportive measures should be undertaken as required

The ability of cerivastatin and its metaboltes to be dialyzed in humans is not known

The patient should be placed on a standard cholesterol-lowering diet (at least equivalent 1o the American Heart
Association [AHA] Step 1) diet before receiving BAYCOL® (cervastatin sodium) and should continue on this
diet during Ireatment with BAYCOL®. If appropriate, a program of weight control and physical exercise should
be implemented
The recommended starting dose is 0.2 mg once daily in the evening. The recommended dosing range is
0.2-0.3 mg as a single dose in the evening. BAYCOL® may be taken with or without food since there are no
apparent differences in the lipid-lowering effects of BAYCOL® administered with the evening meal or at bedtime
Dosaes should be individualized according lo the recommended goal of therapy and the patient’s response
Since the maximal effect of a given dose of BAYCOL® is seen within 4 weeks, periodic lipid determinations
shauld be performed at this time and the dosage adjusted to the patient’s response to therapy and established
treatment guidelines
Consideralion should be given lo reducing the dosage of BAYCOL® if cholesterol levels fall below the
largeted range, such as thal recommended by ihe Second Report of the U.S. Mational Chalesterol
Education Program (NCEP) and/or the Canadian Consensus Conference Guidelines.

; In patients with severe hypercholesterolemia, higher dosages (0.3 mg/day)
may be required (see WARNINGS, Muscle Effects; PRECAUTIONS: DRUG INTERACTIONS)
Concomitan! Therapy: See PRECAUTIONS; DRUG INTERACTIONS.

See PRECAUTIONS.

Drug Substance: Cerivastatin sodium

Chemical Name: (+)-[3R.55,(E)}-sodium-7-[4-(4-fluorophenyl )-2 6-diisoprogyl-5 methoaymethylpyrid-3-y1]-
3.5-dihydroxyhept-6-enoate

Molecular Formula: C..H,, FNO,Na

Molecular Weight: 4815

Description: Cerivastatin sodium is a white to almost-whits amorphous powder (yophilisate). It is soluble in
water, methanol and ethanol. The pka, is 5.8 and pa, is 4.4 determined using a 0.01g/L solution. The partition
coefficient of cerivastatin was determined in oclanol/phosphate butfer pH = 7 (log P = 3.0) and octa-
noliphosphate butfer pH = 5 (log P = 2.0) al room temperature. Cervastatin remains solid up to 200°C. At
higher lemperalures, the active ingredient decomposes without mefting

Composition: BAYCOL® (cerivastatin sodium) tablets contain 0.2 or 0.3 mg of cerivastatin sodium
Nonmedicinal ingredients: crospovidone, magnesium stearate, mannitol, povidone 25, sodium hydroxide,
hydraxypropyl melhyicellulose, polyettylene glycol 4000, ttanium dioxide and fermic oxide

Stability and Storage Recommendations: The tablets should be stored between 15® and 25°C. Dispense in
tight containers

AVAILABILITY OF DOSAGE FORMS
BAYCOL® (cerivastatin sodium) is supplied as 0.2 mg and 0.3 my tablets. The different tablet strengths can

be Identified as follows

Stre Colowr Markings

0.2 mg light yellow-brown 283 on one side, 200 MCG on the other
0.3mg yellow brown 284 on one side, 300 MCG on the ather

Nonmedicinal ingredients crospovidone, magnesium slearale, mannitol, povidone 25, sodium ydionade.
ydroxypropyl methylceliulose, polyethylene Qlycol 4000, titanium dioxide, and ferric code

BAYCOL® is supplied in bottles of 100 tablets

The tablets should be stored at room temperature (15 1o 25°C)

Product monograph available on requesi.
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1. Stein et al Cerivastatin, a new potent synthetic HMG-CoA reductase inhibilor Effect ol 02 mg daily
In subjects with primary hypercholesterolemia J Cardiovase Pharmacol Therapeut 1997,2(1)7-16
2. Angerbaver et al. BAY W6228: Rivastatn: Hypolipidemic HMG-CoA reductase inhibitor: Drugs Fut
1994;19(6).537-541. 3. Angerbaver et al. BAY W28 Synihesis and biological activity of a new generation HMG-
CoA reductase inhibitor. 12th Int Symposium Med Chem 1992 Abstract OC-05 1. 4. Corsini el al, Effect of the new
HMG-CoA reductase inhibitor cervastatin (BAY W6228) on migration, proliferation and chalesterol synthesis in
arterial myocytes. Pharmacol Res 1996.33(1):55-61. 5. Steinke et al. Cerrvastatin, a new inhibitor of HMG-CoA
reductase: Pharmacokinetics in rats and dogs. Japan Pharmacol Therapeut 1996, 24(suppl 9): 1217-1237
6. Bischolf et al. Cerivastatin: Pharmacology of a novel synihetic and highly active HMG-CoA reductase inhibitor
Alherosclerosis 1997:135:118-130. 7. Mick et al. Absolute and relative bioavailability of the HMG-CoA reductase
inhibitor cerivastatin. Int J Clin Pharmacol Therapeut 1997,35(6):255-260. 8. Data on file Pooled from cerfvastatin
Studies nos. 120, 124, 132 and 149. 9. BAYCOL® product monograph. 10. Data on file. Pooled from cerivastatin
studies nos. 109, 110, 111, 120, 123, 124,132, 139 and 149. 11. Data on fe. Cervastatin Study No. 132
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INSTRUCTIONS FOR AUTHORS

Dalhousie Medical Journal Instructions for Authors

The Dalhousie Medical Journal will consider manu-
scripts in English which deal with any aspect of medicine
including basic science, clinical medicine, surgery, medical
education, medicolegal affairs, medical humanities and pub-
lic health. An dccompanying cover letter signed by all au-
thors should state that the manuscript has not been published
by another journal, nor is it under consideration by another
journal,

Six (6) copies of the text, in addition to the ariginal, are
required. A camera ready copy of all figures, line drawings
and graphs are required as well as six additional copies which
may be high quality photocopies. If a submission is accepled
the author should then make any changes requested by the
reviewers and submit a 3.5 inch disk containing two (2) cop-
ies of the manuscript: one copy should be in MS Word 6.0,
Wordperfect 6.1 or MS Word for MacIntosh 6.0 (or earlier
versions), and the other copy should be in Rich Text Format
(RTF). References should be listed at the end of the paper
and end-note functions should not be used.

Manuscripts should be printed on standard 22x 28 cm
(letter-sized) paper. Submissions should be 3000 words (ap-
proximately 15 pages double spaced) or less. This word limit
does not include references or figures. Longer submissions
may be considered with prior permission from the Associate
Editor-Reviews and the Editor-in-Chief. Pages should be
numbered consecutively.

Title page: The title page must include the following infor-
mation: 1) authors’ full names. degrees and affiliations 2) first
author biography 3) mailing address 4) e-mail address 3)
phone number (home and work). The following information
should be included if applicable: 1) pager number 2) Tupper
Box # 3) fax number 4) year in educational program. To fa-
cilitate the anonymous peer review process, the title page
should be the only page containing the authors names,

Abstract: The abstract should appear on the second page
and should be no longer than 250 words. It should state the
Purpose of the paper, basic procedures. main findings and the
principal conclusions,

Text, Acknowledgements: These should conform to the Uni-
Jorm requirements for manuscripts submitted to biomedical
Journals (CMAJ 1994:150:47- 154). These are on reserve in
Dalhousie University's Kellogg Library under reserve call
#971.

References: References are 1o be numbered in the
appear in the text. The reference section should
after the acknowledgements at the end of
the sample formats given below, Complete

order they
be located
the text, following
information should

DAL MED JOURN AL
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be given for each reference, including titles of journal arti-

cles, names of all authors and editors, and inclusive pagina-

ton.

Journal article

1. Johansson E, Aspirisi T. Missing cruciate ligament in con-
genital short femur. J Bone Joint Surg 1983:65A(8):1100-
1115.

Chapter in book

2. Hahn JE, Mason L. Low back pain in children. In: Hardy
Rw Jr, ed. Lumbar disc disease. New York- Raven Press
1982:217-28. (Seminars in neurological surgery).

Book

3. Katz J. Common orthopedic problems in pediatric prac-
tice. New York: Raven Press, 1981:125-7.

Tables: Tables should be numbered in the order in which
they are referred to in the text. Each should have a brief title.
Column headings and descriptive matter in tables should be
brief.

Figures: Each figure should be planned to fit into either one
or two columns of text. Photographs and illustrations must
be black and white and of good quality. Figures should be
numbered in the order in which they are referred to in the
text. Labelling should be limited to the essential components
of a figure. Figure captions should be typed on a separate
page at the end of the manuscript. Electronic copies of pho-
tographs and illustrations are preferred in TIFF or PICT for-
mat (resolution should be 600 dpi), and in separate files. MS
PowerPoint (97 or earlier versions) is also acceptable. Atten-
tion should be given to be certain the graphics have adequate
resolution.

Drug Names: Both nonproprietary (generic) and trade names
should be given for all drugs mentioned in the text,

Submission: Send manuscripts to:
Associate Editor, Reviews
Dalhousie Medical Journal, Box 398
Sir Charles Tupper Medical Building
Dalhousie University, Halifax
Nova Scotia, Canada
B3H 4H7

Manuscripts can also be dropped into the DMJ dropslot in the

door to room 2L-B8 (DMSS storage room) in the Sir Charles
Tupper Building (Link), Dalhousie University.
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The Dalhousie Medical Journal |
Needs Your Support

The Dalhousie Medical Journal is a peer-reviewed o
Journal published by students in the Faculty of Medicine
at Dalhousie University. It is the only one of its kind in
Atlantic Canada. Although the Journal is financially self-
sufficient based on advertising, support from our patrons
allows for the development and expansion of the DMJ.
The funds donated are used to equip and maintain the
Dalhousie Medicine Publications Office. a joint project
of the DMJ and the Dalhousie Medical Students' Society.
The office is also used by the DMSS Handbook commit-
tee, the yearbook staff, and other student initiatives that
require publishing assistance.

We plan to purchase a scanner, fax machine and
printer or printer/copier. In addition. we must pay for a
variety of services including: phone and long-distance
service, Internet service, and equipment maintenance.
Continued support from patrons will allow for the
operation and expansion of the Publication Office.

With your support the DMJ will continue to develop
both into a forum for research relevant to the health of
Atlantic Canadians and as an international forum for the
highest quality medical and graduate student research. To
become a Patron of the DMJ please send a cheque for
$50.00 to the address on the adjacent form. You will be
acknowledged as a “Patron of the DMJ” in each of the
two following issues.

We would be happy to have any other support that
faculty, or other physicians might like to provide. This
may take the form of editorial assistance, or submission
of research/review papers. We look forward to hearing
from you.

Thank-you for your support.

Medical Building
Dalhousie University

Halifax, NS, B3H 4H7

DM Publication Office
Box 398, Sir Charles Tupper

Please make cheques payable to
the Dalhousie Medical Journal

and mail to;

Postal Code

Province

The Dalhousie Medical Journal

I am pleased to support the Dalhousie Medical Journal as a Patron.

=
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Atlantic Health Sciences Corporation’ _
Corporation des sciences de la santé de FAtlantique

ATLANTIC HEALTH SCIENCES CORPORATION (AHSC) _is activel_y recruiting
to fill vacancies in the following areas: Family Medicine, Anesthesia, Psychlat‘ry,
Oncology, Emergency Medicine, Cardiology, Infectious Diseases, and Geriatrics.

As the largest multi-facility hospital corporation in New Brunswick, AHSC is comprised
of 12 hospitals/health centers, serving a regional population of 200,000 extending from
Sussex to the international border of St. Stephen, including the beautiful Fundy Isles. A
team of 4000 employees and 325 physicians collaborate to fulfill the corporate mission in

excellence in patient care, teaching and research.

The Saint John Regional Hospital (SJRH), anchor facility for the corporation and one of
Canada’s most modern and progressive h

SJRH is a major affiliate of the Dalhousie University School of Medicine with 60-70
residents and medical students each year, doing core and elective rotations in virtually
every medical and surgical discipline. It is home to the NB Heart Centre providing
leading edge cardiology and cardiac surgery services for patients throughout the

province. In addition, it is a recognized leader in such areas as Neurosciences, Oncology,
Plastic Surgery, Paediatrics, Diagnostic Imaging, Emergency Medicine. Family Medicine
teaching, pre-hospital and home care. The facility was the first to be designated as an
accredited tertiary trauma centre in Atlantic Canada and is a leader in telemedicine

applications.

All inquiries and applications, with references and résumés should be directed to the
attention of:

Dr. Robert Beveridge

VP Health Informatics and Medical Administration
Atlantic Health Sciences Corporation

P.O./C.P. 5200, Saint John, NB Canada E2L 414
Tel. (506) 648-6000 Fax: (506) 648-6364
E-mail: bevbo@reg2 health.nb.ca




